



湘伊实业
XIANGYI INDUSTRIAL



超抗起球
Anti-pilling



蓄热保暖
Keep warm



柔软舒适
Soft touch



保湿润肤
Moisturizing skin care



透气防异味
breathable and odor free

FINETAM

5A抗起球双面绒

Grade 5A Anti-pilling double-faced velvet
5 A級抗ピリングフリース

专业的功能纱线供应商
PROFESSIONAL FUNCTIONAL YARN SUPPLIER



上海湘伊实业有限公司
SHANGHAI XIANGYI INDUSTRIAL CO.,LTD

+86-573-85157117

浙江省嘉兴市平湖市城西路899号

gaowang@xiangji.com

www.xiangji.com

FINETAM

5A抗起球双面绒

Grade 5A Anti-pilling double-faced velvet

5A抗起球リバーシブル

纤维简介/纖維のご紹介

Fiber information

- ▶ 甄选优质新材料，配以先进生产工艺混纺而成。绒面丰富，手感柔软轻盈；经过特殊处理，可达5A级抗起球；调节人体表皮的水分，透气性良好，保暖性能极佳，适用于秋冬季，成品体现出优越的穿着舒适性。

Selection of high-quality new materials, with advanced production technology blended. Rich suede, feel soft and light; After special treatment, it can reach 5A anti-pilling; Adjust the moisture of the human skin, good air permeability, excellent thermal performance, suitable for autumn and winter, the finished product reflects superior wearing comfort.

優れた新材料を選び、先進生産工程で混紡しました。スエードが豊富で、手触りが柔らかく軽やかです。特殊な処理を経て、5Aグレードの抗ピリングに達しています;人体の表皮の水分を調節し、通気性が良く、保温性も優れています。秋冬に適しており、優れた着心地を実現しています。

特征优势/特徴と利点

Features & Advantages

- ▶ 5A级，卓越的抗起球性能
Class 5A, excellent pilling resistance
レベル5A,優れた抗ピル性



- ▶ 轻盈防寒，蓄热保暖
Light and cold resistant, warm
軽い防寒,発熱保温



- ▶ 柔软舒适，良好的穿着体验
Soft touch, comfortable to wear
肌触りも柔らかく着心地も良いです



- ▶ 具有保湿效果，滋润干燥皮肤
moisturizing effect and moisturizes dry skin
保湿効果があり,乾燥肌に潤いを与えます



- ▶ 透气干爽，防止异味产生
Breathable to prevent odors
通気性がよく,においを防ぎます



检测报告/試験報告書

Test report

检测报告 Test Report SL6220630810601TX 日期 Date:2022年08月18日 页码 Page 2 of 3

检测結果 Test Results

检测项目及测试方法 TestItem & Test method	判定 Judgment	样品 Sample	单位 Unit	技术要求 Requirement	测试结果 Test Result
起球 Pilling Resistance GB/T 4902.1-2009 90%R-10%W, 200N, 起毛0次, 起球600次 Test Parameter E-Pressure: 785N, Fuzzing 0 Cycles, Pilling 600 Cycles	合格 Pass Results	A	面 Grade	面 Requirement 最低 Pilling Rating	5

SGS-IL-25-3 NO.2

No. SH-2356281-1/2 証明書

依頼者 平湖市三禾染整股份有限公司 宛

2023年8月22日提出された試料について試験の結果は下記の通りであることをご報告します。
2023年8月31日 上海申奈特检验技术股份有限公司
一般財団法人 テクスチリアライズ協会
上海試験センター
試験責任者 王成 印

品名 / 品番 FINETAM 1/13ET50N90 / MF23071659 2枚
色番 ①F0019-ベージュ(加工品) ②F01-SOFT WARM 1/17ET100(未加工品)

試験項目 吸湿展性
試験方法/結果 下記の通り
適用規格 -

試験結果

条件	時間 (h)	水分率 (%)	
		①F0019-ベージュ(加工品)	②F01-(未加工品)
40°C × 90%RH	1	3.4	1.1
	2	3.6	1.1
	3	3.7	1.1
	4	3.8	1.2
20°C × 40%RH	1	1.5	0.7
	2	1.4	0.7
	3	1.4	0.7
	4	1.4	0.7